



PROCESOS DE ACERO S. A. DE C. V.

CERTIFICADO DE CALIDAD

GRADO DE ACERO : A-36
MEDIDA 1/8 x 1 1/2"
SOLERA
SECCION : 100 x 100
No DE COLADA : 8477-2

ANALISIS QUIMICO

C	Mn	Si	P	S	Cr	Ni	Mo
.193	0.887	.232	.008	.028	.078	.080	.0
Cu	Al	Ti	Sn				
.239	.018	.0	.0				

CARACTERISTICAS FISICAS

	MINIMAS	MAXIMAS	PROMEDIO
CONCAVIDAD	.052	1.12	0.61
ROMBOSIDAD	.1	3	0

R. F. C. PAC 860418 EH7

E-mail. Procesosdeacero@hotmail.com

Calzada Vallejo No. 1361, Local M, Col Nueva Industrial vallejo México, D. F. C. P. 07700
Tel. 5310-9272 5310-1216 5311-7506 5310-1716 5311-7405 5317-4935 5317-4936 Fax. 5310-9131